


SECTION | - PARTS
ALUMINUM BED ASSEMBLY

REMOVABLE
SIDE RAIL

SIDE RAIL NOT
SHOWN THIS SIDE

25









SECTION 1 - PARTS

STEEL BED ASSEMBLY
REF. NO. PART
NO. REQ'D. NUMBER DESCRIPTION
1 1 0805047 CAR CARRIER 18 STEEL
2 1 0805048 CAR CARRIER 21' STEEL
3 i 0300250 WINCH ASS'Y.
4 4 0400181 SCREW, 1/2" - 13 x 1-1/2" |.G. HEX HD. CAP
b 1 0801482 WINCH MOUNTING BRACKET
6 2 0701172 SPACER, WINCH BRACKET :
7 1 0805020 CAB PROTECTOR (SPECIFY HEIGHT)
8 14 0400408 NUT, 1/2" - 13 NYLON LOCK
9 8 0400088 SCREW, 1/4" - 20 x 5/8" LG BRASS
10 8 ‘0302027 BEARING PAD o
11 2 0400177 SCREW, 1/2° - 13 x 1-1/4" LG HEX HD CAP
i2 2 0302200 BEARING PAD
13 38 0400089 SCREW, 1/4" - 20 x 1" LG. BRASS
14 2 0300134 HOSE CLAMP - ;
15 a8 0400367 NUT, 1/4" - 20 NYLON LOCK
16 1 (705332 COVER PLATE, BOTTOM
17 13 0400077 SCREW, SELF-DRILLING
20 2 0301887 LIGHT ASS'Y, AMBER
21 8 0300132 WIRE TIE
22 1 0705331 TRAY, HOSE
23 -4 0400211 SCREW, 1/2" - 13 x 1-3/4" LG. HEX HEAD CAP :
24 2 0500235 .DECAL, ARROW
25 1 0708813 ANTITILT PLATE
26 2 0802660 FRONT REMOVABLE SIDE RAIL {19' CARRIER)
27 2 0802661 CENTER REMOVABLE SiDE RAIL .
28 2 802662 REAR REMOVABLE SIDE RAIL
29 1 0301669 CABLE ASS'Y, WINCH
30 2 (0805039

FRONT REMOVABLE SIDE RAIL (21' CARRIER})
















SECTION | - PARTS
HYDRAULICS



















SECTION | - PARTS

CYLINDERS

BED EXTEND CYLINDER

HEF. NO. PART

NO. REQ'D. NUMBER DESCRIPTION
1 1 0301970 BED EXTEND CYLINDER (COMPLETE)
2 — 0304219 SEAL KIT

BED TILT CYLINDER

REF. NO. PART

NO. REQ’D. NUMBER DESCRIPTION
1 2 0301796 BED TILT CYLINDER {(COMPLETE)
2 — 0304219 SEALKIT

L

s
T

AL

S

WHEEL LIFT EXTEND CYLINDER

HEF. NO. PART
NO.. REQ’'D. NUMBER DESCRIPTION
1 1 0302178 HYDRAULIC CYLINDER, EXTEND {(COMPLETE)
2 1 0304086 SEAL KIT. EXTEND CYLINDER
3
R e A %
N RN N
il \ \ | ey
L i o K
N i '\. 1y \1:__ i H I S ST
WHEEL LIFT CYLINDER
REF. NO. PART
NO. REQ'D. NUMBER DESCRIPTION
1 1 0301484 HYDRAULIC CYLINDER LIFT (COMPLETE)
2 1 0304181 SEAL KIT, LIFT CYLINDER

15










SECTION | - OPTIONAL EQUIPMENT
LIGHTING ACCESSORIES

REF. NO. PART
NO, REQ’'D. | NUMBER DESCRIPTION
T4 [ -1 | 0301389 | - WRECKER SPECIALLIGHT
Cp 2 0800539 |- " “T” BOLT ADAPTOR ..
3 2 0709872 RUBBER CUSHION
4 2 0400392 NUT, 3/8" - 16 NYLON LOCK
- 2170300095 | SPOTLIGHT W/GASKET 0
R S8 10400043 "+ SCREW, #10.- 24 ¥ 1" MACHINE .-
6 8 0400356 NUT, #10 NYLON LOCK
7 8 0400520 WASHER, #10 LOCK

18



SECTION | - OPTIONAL EQUIPMENT
INDEPENDENT TOW BAR ASSEMBLY

REF. NO. PART
NO. REQ'D. | NUMBER DESCRIPTION
Ao g oo o o - TOW BAR ASSEMBLY (COMPLETE)
S 22003013817 0] USNAP RING, 3/4" L
4 1 0802670 TUBE, TOW BAR OUTER
5 2 0702434 PIN, CYLINDER
ST 27170302368 | . CYLINDER,TOWBAR = .. - -
gl A1 0500241 7| - DECAL, SAFETY CHAIN WARNING -
9 2 0301723 GUARD, TOW BAR BUMPER
10 1 0800898 CROSSTUBE, TOW BAR
A1) 30 1 0300113 - GREASE FITTING -~ o
Sq2c 0 0301424 - - PIN, CONNECTOR
18 1 0400436 NUT
14 4 0301642 SNAP RING, 1-1/4"
s RO IR 0800777 ] . TUBE, TOW BARINNER - .. .~
SEs 1 T R B 0301632 ] - " CYLINDER, TOW BAR EXTEND -
17 1 0702418 SHAFT, EXTEND CYLINDER
18 1 0805030 SHAFT, TOW BAR PIVOT. PIN WITH KEEPER

19




SECTION | - OPTIONAL EQUIPMENT
HYDRAULIC CYLINDER (TOW BAR)

NN

Lz

il |

I
|

’

REF.
NO.

NO.
REQ’D.

PART
NUMBER

DESCRIPTION

0301798
(304220

TOW BAR CYLINDER (COMPLETE)
SEALKIT

20







SECTION i - 19' CARRIER
OIL TANK INSTALLATION

NYLON PAD PN-0709878 - 2 TOTAL - USED AS

SPACER BETWEEN OIL TANK & SUB-FRAME
. CHASSIS B
\2 | I
|
4
®
r% | . als ] |
L ! i
OLTANK ] !
PN-0802669

AFTER INSTALLATION DRILL 5" DIA. HOLES

2 TOTAL EACH SIDE, USING PN-0709878 AS TEMPLATE T

THRU TILT FRAME ANGLE.
USE:

i, - 20 x 1" BRASS FHMS (4) :
. - STD WASHER (8)
iy - 20 NYLON INSERT NUTS (4)

CAUTION NOTE: NYLON PADS (PN-0709878) TO BE
INSTALLED ONLY AFTER OiL TANK HAS BEEN PROPERLY
LOCATED AND MOUNTED - WITH NO CYLINDER EXTENDED.

118" C.A. (REF) >|
C-CLAMP MUST REST USE LARGE C-CLAMP (
|

ON SUB-FRAME ANGLE O HOLD OIL TANK TIGHT
ABOVE TANK AGAINST CHASSIS FRAME
AS SHOWN

A

TILT-FRAME
PN-0805019 - LW.L.
OR 0805035 - 1.T.B.

S

L
el

DRILL %" DIA, HOLE, 5 TOTAL
EACH SIDE, THRU CHASSIS USING
UPSAERT NO. 0802668 AS TEMPLATE
% - 11 x 22" HH CS BOLTS (10)
% - STD WASHERS (20)
5 - 11 NYLON INSERT NUT (10) FRAME SUPPORT ANGLE
FORD S.D.
PN-0709879 & 0709880

CHEVY 3500
PN-0709881 & 0709882

29






SECTION il - 21' CARRIER
MID SUPPORT MEMBER INSTALLATION

S __+__M
! = e e f
TRUCK FRAME
o CHASSIS
3 - ——F -
e ~
MID SUPPORT CLAMP OlL TANK
cFzz==ir®” PN-0801481 :
Lm. > i osost | -~ P1-0802669
-————IC::—:- ________ OOl e e e i ik s — — — — e e A g geaie masass ssmsas =
== I £ F
STEELBODY ONLY (5=
-« 26" o

WTH BODY IN EXTENDED POSITION, LOCATE MID SUPPORT MEMBER
APPROXIMATELY MIDWAY BETWEEN BEDLOCK & OIL TANK.
(LOCATE TO CLEAR CROSS MEMBER). SLIDE BODY FORWARD

TO CHECK VERTICAL ALIGNMENT. IT MAY BE NECESSARY
_\ TO SHIM MID SUPPORT MY WELDING A SPACER TO
BOTTOM OF CHANNEL (MEMBER TOO LOW) OR GRIND BOTTOM
OF CHANNEL (MEMBER TOO HIGH).

BODY LOCK

PN-0805013 ;
o MID SUPPORT MEMBER
<€ PN-0802259
© | ) OILK

SPACER TAN
Il '@;/I;_NECESSARY
- TRUCK FRAME
NOTE ON STEEL BODY
MID SHIP MEMBER
MAXIMUM DISTANCE FROM

BODYLOCK IS 26".

31



SECTION Il - FORD SUPER DUTY CARRIER
BODYLOCK INSTALLATION

CHASSIS
- e -

/ BODYLO_CK PN-0805013

b |

1

(=

X

ALUMINUM BODY PN-0805033 - 19"

0805034 - 21"
ey CAUTION NOTE
H HOSES MUST LAY FLAT
IN HOSE TRAY 0 PREVENT HOSE AFTER SLIDING BODY ONTO SUBLFRANIE
DAMAGE WHEN INSTALLING BODY
0SB e AND ATTACHING CYLINDER TO BODY,
- TIGHTEN OTHER END OF CYLINDER AT
—~ SUB-FRAME. INSTALL HOSE THROUGH AND
ATTACH WINCH HOSES. SLIDE BODY
LOCATING DIM. FROM END FORWARD AND MARK END OF BODY RAIL
‘{ OF RAIL TO LEG OF BODY ON TRUCK CHASSIS TO LOCATE BODY LOCK.
LOCK ANGLE.

| fe— 1" MIN. TO 2" MAX.

hatian

_ |
DRILL /2" DIA. HOLES - 2 TOTAL / s
EACH SIDE, THRU CHASSIS, USING - -
PN-0805013 AS TEMPLATE.

USE: U
2-13% 1% LG HH. - C.S. (4) j
i, - STD WASHERS - C.S. (8)
i, - 13 NYLON INSERT NUT (4)

32



SECTION Il - CHEVY 3500 & HD3500 ONLY

BODYLOCK
PN-0805054

~—CAB . /

a4 E
s ™ | r———lﬂ_ﬂ

FRAME TO SUPPORT
BODY LOCK
CHEV. INSTALLATION
PN-0706318-LEFT
PN-0706319-RIGHT

33

T e e e ——

AN

CHASSIS RAIL

THIS ITEM IS PART OF CHASSIS

\DRELL FRAME
FOR BOLT



SECTION 11 - 19' OR 21' CARRIER
TOOL BOX MOUNTING

DRILL 7" DIA. HOLES (6) THRU BOX
USE:

%" - 16 x 1" CARRIAGE BOLTS (6)
3" - STD WASHERS (6)
%" - NYLON INSERT NUTS (6)

CHASSIS

- +

/
L e et L
1 A T
I+
f=
TooL B2
_ BOX V& 1
PN-0302988

PN-0802667 (2)

APPROX.

—— 18" —3]

DRILLY" DIA. HOLES (8)

USING TOOL BOX

AS TEMPLATE AFTER
ASSEMBLING MOUNTING
BRACKETS TO TOOL BOX.

» CAUTION NOTE »
CHECK FOR CLEARANCE
BETWEEN TOOL BOX AND
BODY BEFORE DRILLING

HOLES IN TRUCK CHASSIS.

USE:

Ny

" - 13 x 1% HH. - C.S. {8)

;" - STD WASHERS (16)

f2"- 13 NYLON INSERT NUT (8)

AL CHASSIS -~
FRAME /

|




SECTION il - CARRIER
CAB PROTECTOR
CAB PROTECTOR

PN-0805000
OR 0805020

g ' USE:
2" - 13 x 4" H.H. - C.8. (4) | |
if;" - STD WASHERS (8) '
] 12" 13 NYLON INSERT NUT (4)
USE:

1" - 13 x 112" HH. - CS. (2)
" - STD WASHERS (4)
Y- 13 NYLON INSERT NUT (2)

/

ALUMINUM BODY
REINFORCEMENT PLATE
PN-0709870 (2)

35



SECTION Il - CARRIER
OIL RESERVOIR FILTER

3" NIPPLE - 2" LG.

OIL TANK PN-0802669

CAUTION

MAKE SURE THAT OIL RESERVOIR 1S FULL BEFORE
OPERATING UNIT. — FILL OIL TANK TO 172" BELOW TOP
OF TANK WITH BODY EXTENDED FOUR FEET AND ALL
OTHER CYLINDERS COLLAPSED.

37



SECTION If - CARRIER
CAB PROTECTOR - WIRING INSTALLATION
AND SAFETY CHAIN INSTALLATION

CAB PROTECTOR
PN-0805000
OR 0805020

P

OPTIONAL
LIGHT WIRING

6 SAFETY CHAIN
ASSEMBLE UNDER
MOUNTING PLATE !

I CONNECT U
| WIRING HERE. -1

N 7/C LOOP
SN HARNESS

USE:
%' - 16 x 1" HH. - C.8. (1)

%" . STD WASHERS (2)

- 16 NYLON INSERT NUT (2)

39














